03.2000

602.11.901 (SVA-600)

FOS POLMO LODZ S.A.




602.11.901

FOS POLMO-LODZ S.A. 03.2000
Ordering
Ref.no. number Description Quantity
1 602.11.001.02 Piston compl. 2
2 Piston ring - kit 2
3 601.27.010.02.9 Connecting rod assy 1
4 Bolt 4
5 601.07.154.04.8 Semi bearing bush 4
6 602.11.002.02 Connecting rod assy 1
7 601.07.115.04.6 Head 2
8* 601.07.123.14.6  Cylinder head gasket 2
9 601.07.005.02.6  Valve plate compl. 2
10* 601.07.122.14.3  Gasket 2
11 601.28.102.04.2 Cylinder 2
12* 601.07.124.14.9 Cylinder gasket 2
13 Ball bearning 6206 - PN-85/M-86100 2
14 602.11.102.04 Cranshaft SVA 1
15 Crankcase 1
16 * Gasket 06(Al) - BN-81/3617-07 1
17 Plug M10x1 1
18 Oil level 38A-1/2” - NA-Italy 1
19 Bolt M10x65-8.8-B Fe/Zn5 - PN-85/M-82101 8
20 Washer 8
21 Nut M8-8-B Fe/Zn5 - PN-86/M-82144 12
22 Spring washer Z 8.2 Fe/Fg - PN-77/M-82008 12
23 Stud bolt 1 M8x22-8.8 Fe/Zn5 - PN-90/M-82137 12
24 Plug G 3/8” 1
25* Washer G 3/8” 1
26* 781.10.029.04.9 Sealing ring ,0” 63.00x2.00 - PN-64/M-73093 1
27 Breather cap 1
28 Screw M6x12-5.6 Fe/Zn5 - PN-86/M-82207 3
29 601.07.144.04.4 Valve lamelle 2
30 601.07.145.04.7 Valve lamelle 2
31*  799.02.039.04.3 Sealing ring 1
32 602.11.103.04 Bearning mount 1
33* 785.10.020.02.3 Seal ring 829SDDW28x40x6.5 - Goetze 1

Legend:
* At repairs these parts should be replaced.



	Arkusz4
	60211901_PL
	60211901_GB
	60211901_D

